
State Office of Administrative Hearings 
Kristofer S. Monson 

Chief Administrative Law Judge 

P.O. Box 13025 Austin, Texas 78711-3025 | 300 W. 15th Street Austin, Texas 78701 
Phone: 512-475-4993 | www.soah.texas.gov  

May 25, 2022 
 

Mary Smith 
General Counsel 
Texas Commission on Environmental Quality 
12100 Park 35 Circle, Bldg. F, Room 4225 
Austin TX 78753 
 

Re: SOAH Docket No. 582-22-0489; TCEQ Docket No. 2021-0755-MWD; 
Application of Kendall West Utility, LLC 

 
Dear Ms. Smith: 
 
The above-referenced matter will be considered by the Texas Commission on Environmental 
Quality on a date and time to be determined by the Chief Clerk’s Office in Room 201S of Building E, 
12118 N. Interstate 35, Austin, Texas. 
[...]
5. ED’s Evidence and Argument................................................................... 38 
6. OPIC’s Position .......................................................................................... 43 
7. ALJ’s Analysis ............................................................................................ 44 

B. Location-Related Concerns (Referred Issues B, G, and H) ................................. 53 

1. Background ................................................................................................ 53 
2.  Protestants’ Evidence and Argument ...................................................... 54 



SOAH DOCKET NO. 582-22-0489 TABLE OF CONTENTS PAGE ii 
TCEQ DOCKET NO. 2021-0755-MWD 
 
 

3.  Responsive Evidence and Argument ........................................................ 55 
4.  ALJ’s Analysis ............................................................................................ 57 

C. Need for Facility (Referred Issue I) ....................................................................... 58 

1. Legal Background ...................................................................................... 60 
2.  Protestants’ Evidence and Argument ...................................................... 61 
3.  Responsive Evidence and Argument ........................................................ 62 
4.  ALJ’s Analysis ............................................................................................ 64 

D. “Necessary Operational Requirements” (Referred Issue J) ................................ 66 

1.  Legal Background ...................................................................................... 66 
2.  Protestants’ Evidence and Argument ...................................................... 67 
3.  Responsive Evidence and Argument ........................................................ 67 
4.  ALJ’s Analysis ............................................................................................ 68 

E. Compliance with EPA Review Requirements (Referred Issue K) ...................... 68 

F. Compliance with Notice Requirements (Referred Issue L) ................................. 70 

III. CONCLUSION ..................................................................................................................... 71 

 

 

 

  



 

SOAH DOCKET NO. 582-22-0489 
TCEQ DOCKET NO. 2021-0755-MWD 

 

APPLICATION FROM KENDALL 
WEST UTILITY, LLC FOR NEW 
TPDES PERMIT WQ0015787001 

§ 
§ 
§ 
 

BEFORE THE STATE OFFICE 
OF 

ADMINISTRATIVE HEARINGS 

 

PROPOSAL FOR DECISION 

 

Kendall West Utility, LLC (Kendall West or Applicant) filed an application (Application) 

with the Texas Commission on Environmental Quality (TCEQ or Commission) for a Texas 

Pollutant Discharge Elimination System permit that would allow it to discharge treated effluent 

from a proposed new wastewater-treatment facility into tributaries of Upper Cibolo Creek in 

Kendall County. TCEQ’s Executive Director (ED) has recommended granting the Application and 

issuing a draft permit he proposed. The Commission referred the Application to the State Office 

of Administrative Hearings (SOAH) for a contested-case hearing on twelve issues.  

 

Having considered the evidence relating to these twelve issues in the context of the 

governing law, the Administrative Law Judge (ALJ) recommends that the Application be approved 

and the permit issued. 

 

I.   INTRODUCTION 

 

A. Regulatory Context 

 

This case concerns TCEQ’s exercise of authority delegated from both the Texas 

Legislature and the federal government to administer the Texas Pollution Discharge Elimination 

System (TPDES) program, which implements, within TCEQ’s jurisdiction, the National Pollution 

Discharge Elimination System (NPDES), a permitting system established under the federal Clean 



SOAH DOCKET NO. 582-22-0489 PROPOSAL FOR DECISION PAGE 2 
TCEQ DOCKET NO. 2021-0755-MWD 
 
 
Water Act.1 Chapter 26 of the Texas Water Code requires a person who seeks to discharge 

wastewater into water in this State to file an application with TCEQ.2 Title 30 Texas 

Administrative Code, chapter 305, subchapter C, prescribes the TCEQ’s application-filing 

requirements. Once an application is filed, the ED or delegees review the application in accordance 

with 30 Texas Administrative Code chapter 281.3 Based on a technical review, the ED prepares a 

draft permit that is to be consistent with rules promulgated by the federal Environmental Protection 

Agency (EPA) and TCEQ, along with a technical summary that discusses the application and 

significant factual, legal, methodological, and policy questions considered while preparing the 

draft permit.4  

 

A domestic wastewater-treatment facility in Texas is subject to wastewater-discharge 

permit requirements.5 Title 30 Texas Administrative Code, chapter 305, subchapter F contains 

TCEQ’s standard permit requirements, which the ED has adapted specifically for use in 

wastewater-discharge permits. 

 

All wastewater-discharge permits are also subject to regulations found in 30 Texas 

Administrative Code, chapter 319, which require the permittee to monitor its effluent and report 

the results as required in the permit. 

 

 
1  See 33 U.S.C. §§ 1311(a), 1342(a)(1), (b); 63 Fed. Reg. 51,164 (Sept. 24, 1998); Memorandum of Agreement 
between the Texas Commission on Environmental Quality and the U.S. Environmental Protection Agency, Region 6 
Concerning the National Pollution Discharge Elimination System (TCEQ-EPA MOA), available at 
https://www.epa.gov/sites/default/files/2021-01/documents/attachment_d_-_2020_tpdes_moa_1_002.pdf (last 
accessed May 2, 2022). To the extent necessary, the ALJ takes official notice of the TCEQ-EPA MOA, which like a 
statute or rule helps define the legal framework within which this case arises. The ED’s objection to any consideration 
of the TCEQ-EPA MOA, ED Response to Closing Arguments (ED Resp.) at 2, is overruled. 
2  Tex. Water Code §§ 26.027, 121; see id. § 26.001(5) (defining “water” and “water in this state” as “groundwater, 
percolating or otherwise, lakes, bays, ponds, impounding reservoirs, springs, rivers, streams, creeks, estuaries, 
wetlands, marshes, inlets, canals, the Gulf of Mexico, inside the territorial limits of the state, and all other bodies of 
surface water, natural or artificial, inland or coastal, fresh or salt, navigable or nonnavigable, and including the beds 
and banks of all watercourses and bodies of surface water, that are wholly or partially inside or bordering the state or 
inside the jurisdiction of the state”). 
3  30 Tex. Admin. Code § 281.2(2). 
4  30 Tex. Admin. Code § 281.21(b)-(c). 
5  Tex. Water Code ch. 26; see, e.g., 30 Tex. Admin. Code chs. 217 (applying to domestic wastewater systems), 305, 
307 (applying to all wastewater-discharge permits), 319. 

https://www.epa.gov/sites/default/files/2021-01/documents/attachment_d_-_2020_tpdes_moa_1_002.pdf


SOAH DOCKET NO. 582-22-0489 PROPOSAL FOR DECISION PAGE 3 
TCEQ DOCKET NO. 2021-0755-MWD 
 
 

Further, TCEQ has adopted water-quality standards applicable to wastewater discharges in 

accordance with section 303 of the Clean Water Act6 and section 26.023 of the Texas Water Code. 

The latter provision directs TCEQ “by rule [to] set water quality standards for the water in this 

state” and provides that it “has the sole and exclusive authority” to do so.7 These standards, known 

as the Texas Surface Water Quality Standards (Standards), are found in 30 Texas Administrative 

Code, Chapter 307.  

 

The Standards and other law specific to the referred issues will be discussed further as they 

become relevant to the analysis. 

 

B. Proposed Facility and Discharge 

 

Kendall West has provided water and wastewater-utility service to a certificated territory 

of roughly 7,160 acres in (as its name suggests) western Kendall County, an area that encompasses 

the Tapatio Springs development and resort. To that end, it has leased a wastewater-treatment 

facility—an activated-sludge-process plant using the extended-aeration mode, originally built in 

the 1980s—that has been owned at relevant times by Potranco Holdings, Ltd., an entity unrelated 

to Kendall West (and, as will be explained shortly, owned by one of the Protestants in this case). 

Kendall West has operated this facility under Texas Land Application Permit (TLAP) 

No. WQ0012404001, which has authorized it to dispose of treated domestic wastewater effluent, 

at a daily average flow not to exceed 150,000 gallons per day (or 0.15 million gallons per day 

(MGD)), via surface irrigation of 100 acres of golf course.8 

 

But seeking an alternative to the leased plant, which it planned to replace and abandon, 

Kendall West applied to TCEQ for new TPDES Permit No. WQ0015787001, which would govern 

its operation of a proposed new—and larger—Tapatio Wastewater Treatment Facility (Facility) 

that it would also own. The Facility will be an activated sludge process plant with membrane 

 
6  33 U.S.C. § 1313. 
7  Tex. Water Code § 26.023.  
8  Ex. AR-5 at APP 722-23; Ex. CL APP-13; Ex. CL APP-14 at Bates 165.  



SOAH DOCKET NO. 582-22-0489 PROPOSAL FOR DECISION PAGE 4 
TCEQ DOCKET NO. 2021-0755-MWD 
 
 
bioreactors (MBRs). Treatment units in an Interim I phase will include one bar screen, one 

equalization tank, one pre-aeration basin, one chemical feed system, one anoxic basin, one MBR 

basin, one process basin, one chlorine contact chamber, one sludge holding tank and one sludge 

filter press. Treatment units in an Interim II phase will include one bar screen, one equalization 

tank, two pre-aeration basins, one chemical feed system, two anoxic basins, two MBR basins, two 

process basins, one chlorine contact chamber, one sludge holding tank and one sludge filter press. 

Treatment units in the Final phase will include one bar screen, one equalization tank, three pre-

aeration basins, one chemical feed system, three anoxic basins, three MBR basins, three process 

basins, two chlorine contact chambers, one sludge holding tank and one sludge filter press. 

 

The Facility will be located approximately 1,800 feet upstream from the existing plant, 

500 feet north of Eagle Drive, and 1,375 feet east-southeast of the intersection of Eagle Drive and 

Tapatio Drive East. Although it is anticipated that treated wastewater effluent from the Facility 

will ultimately be reused for golf-course irrigation or other purposes, the TPDES permit being 

sought would authorize discharge into receiving waters (as opposed to the current permit’s 

restriction to land application) via two outfalls (Outfalls 001 and 002). The combined daily average 

flow would be up to 0.167 MGD in the Interim I phase, 0.333 MGD in the Interim II phase, and 

0.49 MGD in the Final phase.9  

 

From Outfall 001, the effluent would be discharged into an unnamed tributary, described 

as a natural swale draining through an abandoned section of golf course and five small man-made 

ponds between roughly 0.2 and 0.7 acres in size, before entering Masters Lake, an approximately 

ten-acre pond along Frederick Creek, about 0.85 miles from the outfall. It would then flow down 

Frederick Creek for about a mile into a pond of approximately 35 acres, Lake Oz; thence down 

Frederick Creek roughly another seven miles to its confluence with Upper Cibolo Creek in the 

town of Boerne. From Outfall 002, the effluent would be discharged into a different unnamed 

tributary, also described as a natural swale, where it would drain approximately 200 yards to an 

approximately four-acre inline pond on Frederick Creek, Smith Investment Lake No. 1; thence to 

a pond of about 1.5 acres, Smith Investment Co. Lake No. 3; thence down Frederick Creek to 

 
9  Ex. AR-5 at APP 1-106, 723-24, 761-98; Ex. CL APP-12 at Bates 102-04; Ex. CL APP-16. 



SOAH DOCKET NO. 582-22-0489 PROPOSAL FOR DECISION PAGE 5 
TCEQ DOCKET NO. 2021-0755-MWD 
 
 
Masters Lake and on to the same subsequent receiving waters as with Outfall 001. The 

aforementioned portion of Upper Cibolo Creek is classified under the Standards as Segment 1908 

of the San Antonio River Basin, with designated uses of high aquatic life use, public water supply, 

aquifer protection, and primary contact recreation. The upstream receiving waters are unclassified, 

and the ED assigned minimal aquatic life use to the Outfall 002 unnamed tributary, limited aquatic 

life use to the Outfall 001 unnamed tributary, and high aquatic life use to Frederick Creek, Masters 

Lake, and the Smith Investment Co. lakes.10 

 

Effluent limits in the draft permit, based on a thirty-day average, are summarized below: 

 
Phase Five-Day 

Carbonaceous 
Oxygen 
Demand 
(CBOD5) 

Total 
Suspended 

Solids 

Ammonia 
Nitrogen 

Total 
Phosphorus 

E. coli Dissolved 
Oxygen 

Interim I 10 milligrams 
per liter (mg/L) 

15 mg/L 2 mg/L 0.5 mg/L 126 colony-
forming 
units (CFU) 
or most 
probable 
number 
(MPN) per 
100 
milliliters 
(mL) 

4 mg/L (min) 

Interim II 7 mg/L 15 mg/L 2 mg/L 0.5 mg/L 126 CFU or 
MPN per 
100 mL 

4 mg/L (min) 

Final 5 mg/L 5 mg/L 1.9 mg/L 0.5 mg/L 126 CFU or 
MPN per 
100 mL 

6 mg/L (min) 

 

For all phases, the pH must be in the range of 6 to 9 standard units, and the effluent shall contain 

a chlorine residual of at least 1 mg/L and not exceed a chlorine residual of 4 mg/L after a detention 

time of at least twenty minutes, based on peak flow.11 

  

 
10  Ex. AR-5 at APP 13, 18-20, 47, 102, 107-16, 132, 136, 140, 143, 165-66, 324-26, 763-65; Ex. ED-21; Ex. PR WH-1 
at 2-3. A more legible copy of the calculations and maps in ED-21 is provided within Ex. PR-H-2. 
11  Ex. AR-5 at APP 763-65. 



SOAH DOCKET NO. 582-22-0489 PROPOSAL FOR DECISION PAGE 6 
TCEQ DOCKET NO. 2021-0755-MWD 
 
 
C. Procedural History and Posture 

 

TCEQ received the Application on April 17, 2019, and declared it administratively 

complete on May 22, 2019. The ED completed technical review of the Application on 

October 24, 2019, and prepared a draft permit that, if approved, would establish the conditions 

under which the Facility must operate. A Notice of Receipt of Application and Intent to Obtain a 

Water Quality Permit (NORI) and Notice of Application and Preliminary Decision (NAPD), 

combined with a Notice of Public Meeting, was published on August 21, 2020, in the Boerne Star. 

A public meeting was held via webinar and telephone on September 21, 2020, and the public 

comment period closed on the same date. 

 

The ED determined that the Application met the requirements of applicable law and made 

no changes to the draft permit in response to public comment. TCEQ’s Chief Clerk mailed the 

ED’s Decision and Response to Comments on April 30, 2021; the deadline for filing requests for 

a contested-case hearing or reconsideration of the ED’s decision was June 1, 2021. TCEQ received 

numerous timely filed requests for hearing and reconsideration. 

 

Following an open meeting held on September 8, 2021, the Commission by Interim Order 

granted requests for a contested-case hearing, referred twelve issues (described in Section I.D. of 

this proposal for decision (PFD)) to SOAH, and established a 180-day deadline from the date of 

the preliminary hearing for the SOAH ALJ to issue the PFD.12 The preliminary hearing convened 

via Zoom videoconference on November 29, 2021.13 At the preliminary hearing, the ALJ admitted 

Exhibits AR-1 through AR-5 as the administrative record, which had also been filed with SOAH 

previously; determined that SOAH had jurisdiction; named parties; and set the procedural 

schedule.14 Admitted as parties—in addition to Kendall West, the ED, and the Office of Public 

Interest Counsel (OPIC)—were protestants Michael Dillinger, Willis Jay Harpole, Heather and 

Clint McNew, and Tom Tucker (collectively, Protestants), who are represented by common 

 
12  Ex. AR-3. A transcript of the preliminary hearing was made by a court reporter and will be cited as “PH Tr. at __.” 
[...]
E. Compliance with EPA Review Requirements (Referred Issue K) 

 

Referred Issue K inquires “[w]hether the draft permit was provided to the U.S. EPA for 

review as required.” There is no dispute, at least in terms of historical facts, that TCEQ provided 

the draft permit to the EPA on July 13, 2020, that EPA reviewed it, and that EPA communicated 

back via email of August 25, 2020 that “TCEQ, in its role as the NPDES permitting authority for 

the State of Texas, may proceed with the issuance of the draft permit.” These communications 

between TCEQ and EPA were included in the administrative record that was both filed with SOAH 

and admitted into evidence at the preliminary hearing.298  

 
296  OPIC Closing Arg. at 15-17. 
297  Or would be legally sufficient evidence of a violation, as it is immaterial to that issue.  
298  Ex. AR-5 at 178-329.  



SOAH DOCKET NO. 582-22-0489 PROPOSAL FOR DECISION PAGE 69 
TCEQ DOCKET NO. 2021-0755-MWD 
 
 

 

Protestants urge, however, that the draft permit was not provided to the EPA “in the manner 

required by law” due to a difference in the timing of the notice TCEQ provided to EPA and the 

notice that TCEQ issued to the public, also reflected in the administrative record.299 Although staff 

had begun the process for issuing the public notice in July 2020, around the same time that notice 

was transmitted to the EPA, the public notice ultimately was not issued until August 21, 2020 (a 

few days before the EPA communicated its response on August 25), evidently due to delays 

associated with adding the Notice of Public Meeting to the combined NORI and NAPD.300 The 

difference, in Protestants’ view, constitutes a fatal legal flaw, pointing to a term of the TCEQ-EPA 

MOA stating that “TCEQ will transmit the draft permit to EPA at the same time as it issues public 

notice,” whereupon EPA has 45 days to respond.301 “By giving notice to EPA much sooner, in 

violation to the requirements,” Protestants argue, “TCEQ deprived the public of the opportunity to 

provide EPA information about the proposed permit that may have informed EPA’s review.”302 

 

Both Applicant and OPIC argue that Protestants have not met their rebuttal burden with 

respect to notice to EPA.303 Applicant disputes that any inconsistency with the TCEQ-EPA MOA 

would “demonstrate” a violation of a “specifically applicable state or federal requirement,” as 

required by Texas Government Code § 2003.047(i-2), arguing that the MOU merely “sets out the 

roles and responsibilities between the two agencies for assumption of the NPDES program by 

TCEQ” and “does not put any legal or technical requirements on the permittee.” To similar effect, 

OPIC, although instead joining issue on the ultimate merits, observes that “the forty-five days 

allotted for EPA’s review only applies to that review [and that] there is no public comment period 

with EPA for TCEQ-issued permits.”304  

 

 
299  Protestants Closing Statement at 42-43.  
300  Ex. AR-5 at APP 352, 355-56, 407, 413-35, 447-51; see also id. at APP 600.  
301 TCEQ-EPA MOA at III.C.3, available at https://www.epa.gov/sites/default/files/2021-01/documents/ 
attachment_d_-_2020_tpdes_moa_1_002.pdf (last accessed May 2, 2022).  
302  Protestants Closing Statement at 42.  
303  Applicant Closing Arg. at 19-20; ED Closing Arg. at 23-24.  
304  OPIC Closing Arg. at 17 (also citing testimony from TCEQ’s Mr. Cooper).  

https://www.epa.gov/sites/default/files/2021-01/documents/attachment_d_-_2020_tpdes_moa_1_002.pdf
https://www.epa.gov/sites/default/files/2021-01/documents/attachment_d_-_2020_tpdes_moa_1_002.pdf


SOAH DOCKET NO. 582-22-0489 PROPOSAL FOR DECISION PAGE 70 
TCEQ DOCKET NO. 2021-0755-MWD 
 
 

But more fundamentally, Applicant further contends, as does the ED, that Protestants have 

failed to meet the § 2003.047(i-2) threshold requirement of “presenting evidence” relating to a 

referred issue and that demonstrates the requisite violation. They emphasize that Protestants rely 

entirely on documents within the administrative record (just summarized) and have not “presented 

evidence” in the sense of any proof extrinsic to it. Protestants vigorously dispute that they are 

precluded from relying upon documents within the administrative record itself to meet their 

rebuttal burden.305  

 

Assuming without deciding that Protestants may raise their complaint at this juncture,306 

the ALJ agrees with Applicant that any arguable noncompliance with TCEQ-EPA MOA would 

not demonstrate a violation of any state or federal requirement “specifically applicable” with 

respect to Protestants, as the MOA governs the relationship between the two contracting 

governmental parties and, at least with respect to the issue here, does not purport to create rights 

in external parties. It follows—from Applicant’s unrebutted prima facie demonstration—that 

Applicant met its burden to prove by a preponderance of the evidence that the draft permit was 

provided to EPA for review as required. 

 

F. Compliance with Notice Requirements (Referred Issue L) 

 

 The final Referred Issue concerns whether Applicant “substantially complied with all 

applicable notice requirements.” As they have briefed this issue, Protestants appear only to bring 

forward their contention, raised through their motion to dismiss, that CLWSC’s acquisition of 

Kendall West in December 2021 has changed the identity of the relevant “owner” and/or 

“operator” heretofore identified in the Application and, they reason, thereby rendered deficient 

 
305  Protestants Reply at 3-5.  
306  Protestants’ complaint would arguably implicate whether Exs. AR-1 through AR-5 actually met the definition of 
“administrative record” under 30 Texas Administrative Code § 80.118(c), more specifically whether the items listed 
in § 80.118(a)(1)-(6) would facially “demonstrate the draft permit meets all applicable requirements and, if issued, 
would protect human health and safety, the environment, and physical property.” 30 Tex. Admin. Code § 80.118(c)(1); 
see also 30 Tex. Admin. Code §§ 80.17, .117, .127(h) (all incorporating § 80.118(c)(1)’s definition of “administrative 
record”). But those exhibits, again, were admitted without objection as the administrative record.  



SOAH DOCKET NO. 582-22-0489 PROPOSAL FOR DECISION PAGE 71 
TCEQ DOCKET NO. 2021-0755-MWD 
 
 
past notices to the public and EPA referencing Kendall West.307 The ALJ has addressed this 

contention as a threshold matter in Part I.C and concluded that, on the contrary, Kendall West has 

remained the relevant “owner” and “operator” for purposes of the Application and this proceeding. 

Accordingly, Protestants have not presented evidence demonstrating that Applicant—Kendall 

West—failed to substantially comply with any applicable notice requirements.  

 

III.   CONCLUSION 

 

Based on the foregoing analysis, the ALJ recommends that the Commission grant the 

Application and issue the permit that the ED has proposed. For the same reasons, the ALJ further 

recommends that the Commission adopt all Findings of Fact and Conclusions of Law contained in 

the Proposed Order and decline to adopt any findings and conclusions proposed by the parties that 

are not included.308  

 

Neither Applicant nor Protestants moved for an assessment of reporting and transcription 

costs, nor briefed that issue.309 The ALJ will leave any such costs to the party or parties that has 

incurred them. 

 

 SIGNED May 25, 2022. 

 

 
307  Protestants Closing Arg. at 42-43; Protestants Reply at 5.  
308  30 Tex. Admin. Code § 80.252(d). 
309  30 Tex. Admin. Code § 80.23(d). 



 

 
 
 
 
 
 
 

 
TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 
 

 
AN ORDER 

GRANTING THE APPLICATION BY 
KENDALL WEST UTILITY, LLC 

FOR TPDES PERMIT NO. WQ0015787001 
IN KENDALL COUNTY, TEXAS; 
SOAH DOCKET NO. 582-22-0489; 

TCEQ DOCKET NO. 2021-0755-MWD 
 

 
On ___________________, the Texas Commission on Environmental Quality (TCEQ or 

Commission) considered the application of Kendall West Utility, LLC (Applicant), for a new 
Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0015787001 in Kendall 
County, Texas. A Proposal for Decision (PFD) was presented by Robert Pemberton, 
Administrative Law Judge (ALJ) with the State Office of Administrative Hearings (SOAH), who 
conducted an evidentiary hearing concerning the application on February 24 and 25, 2022, in 
Austin, Texas via Zoom videoconferencing. 

After considering the PFD, the Commission makes the following findings of fact and 
conclusions of law. 

 
I.  FINDINGS OF FACT 

Application  

1. Applicant filed its application (Application) for a new TPDES permit with the TCEQ on 
April 17, 2019. 
 

2. The Application requested authorization to discharge treated domestic wastewater from a 
proposed plant site, the Tapatio Wastewater Treatment Facility (Facility), SIC Code 4952, 
to be located approximately 500 feet north of Eagle Drive, 1,375 feet east-southeast of the 
intersection of Eagle Drive and Tapatio Drive East, in Kendall County, Texas 78006. The 
treated effluent will be discharged via Outfall 001 to an unnamed tributary, thence to 
Masters Lake, thence to Frederick Creek, thence to Lake Oz, thence to Frederick Creek, 

 



2 
 

thence to Upper Cibolo Creek in Segment 1908 of the San Antonio River Basin; and via 
Outfall 002 to an unnamed tributary, thence to Smith Investment Co. Lake No. 1, thence 
to Smith Investment Co. Lake No. 3, thence to Masters Lake, thence to Frederick Creek, 
thence to Lake Oz, thence to Frederick Creek, thence to Upper Cibolo Creek in Segment 
1908 of the San Antonio River Basin.  

3. The Application requests authorization to discharge treated domestic wastewater from the 
proposed Facility at a daily average flow not to exceed 0.167 million gallons per day 
(MGD) in the Interim Phase I, 0.333 MGD in Interim Phase II, and 0.49 MGD in the Final 
Phase.  

4. The Facility will be an activated sludge process plant with membrane bioreactors (MBRs). 
Treatment units in the Interim I phase will include one bar screen, one equalization tank, 
one pre-aeration basin, one chemical feed system, one anoxic basin, one MBR basin, one 
process basin, one chlorine contact chamber, one sludge holding tank and one sludge filter 
press. Treatment units in the Interim II phase will include one bar screen, one equalization 
tank, two pre-aeration basins, one chemical feed system, two anoxic basins, two MBR 
basins, two process basins, one chlorine contact chamber, one sludge holding tank and one 
sludge filter press. Treatment units in the Final phase will include one bar screen, one 
equalization tank, three pre-aeration basins, one chemical feed system, three anoxic basins, 
three MBR basins, three process basins, two chlorine contact chambers, one sludge holding 
tank and one sludge filter press.  
 

5. The Executive Director (ED) declared the Application administratively complete on 
May 22, 2019. 
 

6. The ED completed the technical review of the Application on October 24, 2019, prepared 
a draft permit (Draft Permit), and made it available for public review and comment. 

 
  



3 
 

The Draft Permit 
 
Effluent limits in the Draft Permit, based on a thirty-day average, are summarized below: 

 

Phase Five-Day 
Carbonaceous 

Oxygen 
Demand 
(CBOD5) 

Total 
Suspended 

Solids 

Ammonia 
Nitrogen 

Total 
Phosphorus 

E. coli Dissolved 
Oxygen 

Interim 
I 

10 milligrams 
per liter (mg/L) 

15 mg/L 2 mg/L 0.5 mg/L 126 
colony-
forming 
units 
(CFU) or 
most 
probable 
number 
(MPN) 
per 100 
milliliters 
(mL) 

4 mg/L (min) 

Interim 
II 

7 mg/L 15 mg/L 2 mg/L 0.5 mg/L 126 CFU 
or MPN 
per 100 
mL 

4 mg/L (min) 

Final 5 mg/L 5 mg/L 1.9 mg/L 0.5 mg/L 126 CFU 
or MPN 
per 100 
mL 

6 mg/L (min) 

 

7. For all phases, the pH must be in the range of 6 to 9 standard units, and the effluent shall 
contain a chlorine residual of at least 1.0 mg/L and not exceed a chlorine residual of 
4.0 mg/L after a detention time of at least 20 minutes, based on peak flow.  

Notice and Jurisdiction 

8. The combined Notice of Public Meeting and Notice of Receipt of Application and Intent 
to Obtain Water Quality Permit and Notice of Application and Preliminary Decision was 
published on August 21, 2020, in the Boerne Star. 

 
9. A public meeting was held on September 21, 2020, and the public comment period closed 

on that same date.  
 
10. Willis Jay Harpole, Michael Dillinger, Clint McNew, and Heather McNew timely filed 

formal Public Comments and Requests for Contested Case Hearing.  



4 
 

 
11. The ED filed its Response to Public Comment on April 30, 2021. 

 
12. During its open meeting on September 8, 2021, the Commission considered hearing 

requests and requests for reconsideration. The Commission determined that Mr. Harpole, 
Mr. Dillinger, Mr. McNew, and Ms. McNew was each an affected person and granted their 
requests for hearing. At that same meeting, the Commission denied requests for 
reconsideration.   
 

13. Also during its September 8, 2021 open meeting, the Commission considered the issues to 
be referred to SOAH. The Commission issued an Interim Order dated September 13, 2021, 
directing that the following twelve issues be referred to SOAH (Referred Issues): 
 

Issue A: Whether the Draft Permit is protective of groundwater.  
 

Issue B: Whether the Draft Permit adequately addresses nuisance odor in 
accordance with 30 Texas Administrative Code § 309.13(e). 

 
Issue C. Whether the Draft Permit includes adequate provisions to protect the 

health of the requesters and aquatic and terrestrial wildlife. 
 
Issue D. Whether the Draft Permit is protective of water quality and the 

existing uses of the receiving waters in accordance with applicable 
Texas Surface Water Quality Standards. 

 
Issue E. Whether the Draft Permit complies with applicable antidegradation 

requirements. 
 
Issue F. Whether the Draft Permit includes adequate provisions to protect the 

requestors’ use and enjoyment of their property. 
 
Issue G. Whether the Facility complies with the siting requirements of 

30 Texas Administrative Code Chapter 309, Subchapter B, including 
the required buffer zones for private water wells and potable water-
storage tanks. 

 
Issue H. Whether the permit application is substantially complete and 

contains accurate information. 
 
Issue I. Whether the Applicant adequately demonstrated a need for the 

proposed facility, as required by Texas Water Code § 26.0282, 
Consideration of Need and Regional Treatment Options. 

 
Issue J. Whether the Draft Permit includes sufficient monitoring and 

reporting requirements, including necessary operational 
requirements. 



5 
 

 
Issue K. Whether the Draft Permit was provided to the U.S. Environmental 

Protection Agency (EPA) for review as required. 
 
Issue L. Whether the Applicant substantially complied with all applicable 

notice requirements.    
 

14. The Interim Order also set the maximum duration of the hearing at 180 days from the date 
of the preliminary hearing until the date the PFD is issued by SOAH. Because the 180-day 
deadline would have fallen during the Memorial Day weekend, the parties agreed to extend 
the PFD deadline to the following Tuesday, May 31, 2022.  
 

15. On October 29, 2021, notice of the preliminary hearing was published in the Boerne Star. 
The notice included the time, date, and place of the hearing, as well as the matters asserted, 
in accordance with the applicable statutes and rules. 

Proceedings at SOAH 

16. The preliminary hearing was held on November 29, 2021, via videoconference, before 
SOAH ALJ Robert Pemberton. Mr. Harpole, Mr. Dillinger, Mr. McNew, Ms. McNew, and 
also Tom Tucker (collectively, Protestants) appeared through their representative, as did 
the Applicant, the ED, and the Office of Public Interest Counsel (OPIC). Each were 
admitted as parties.   